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TEST REPORT

/t,P L

TESTING
CNAS L4577

April26,20ll
Page ll5

Test(s)
requested :
Sample description: l3 G
Style i Article no.:
Ref no.:

Order no.:

End use:

Number of sample(s)

Product Category :

HPPE yarn mixed glass hber yam with
IlCUT-NI5

SEVERAL PAIRS OF SAMPLES

foam nitrile coating gloves

Buyer:
Exported to:
Date of receipt of
application form:
Date of receipt of
sample:

Testing period:

Service required:

Product Tlpe :

March 30, 20llpm

March 30, 2Ollpm
March 30, 201lpm-
ApnI25,20ll
REGULAR

i Testing Combine / Separate
Test ltem(s)Result

e; e; 10
Level 4

is Dot coi'erbii'rl;B
s Cdcrdiitdti6i"tL$!

T,eV'ef 
'4 "'

Level3 ^-* ^**-(s01)
(s02xs03) (s04) (s0s) .

Comments :

For the submitted sample, the Dexterity got level 5; the Sizing of glove were 9, 9 ,

requirements according to 8N420 standards.
The Abrasion resistance of glove got level 4; the Blade cut resistance of glove got
level 4; the Puncture resistance ofglove got level 3 according to EN388 standard.
All the other tests passed the requirements.

Approved by

Ngq; P: Pass F: Fail

1 0, the pH value test passed the

level 5; the Tear resistance ofglove got

Original Signed
HenryYAN

Lab Supervisor
The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample(s)
tested. Except by special arangement, the test items will not be retained by CTC Shanghai for more tban 6 months.
The test report shall not bc reproduccd, cxccpt in fuIl, without the written approval ofthe tcsting laboratory.
China National Accreditation Service for Conformity Assessment (CNAS) has accredited this laboratory under the China National Accreditation
Servicc for Conformity Assessment (CNAS) for specific laboratory activities as listed in the CNAS dircctory of accredited laboratories. The results
shown in this report were determined by tbis laboratory in accordance with its terms ofaccreditation.



TEST REPORT

TESTING
CNAS L4577

April26,20ll
Page 215

)

CTC Shanghai
5F Annex Dragon Pearl Plaza

2123 Pudong Avenue
Shanghai 200135, P.R. CHINA
ctcs h a n gha i@ctc grou pe.cor.n

Label(s) on the sample(s):

Sample(s)
(01)

Style / Article no.:
11CUT-N15

Sub-sample(s)
(a)

(b)
(c)
(d)
(e)

(a)
(a)

Component(s)
Glove
Palm
Back
Cuff
Binding
Glove
Glove

Colour
Black/Grey
Black
Grey
Grey
Brown
Black/Grey
Black/Grey

Size

(02)
(03)

IlCUT-N15
IICUT-NI5

(sol)
(s02)
(so3)
(s04)
(s05)
(s06)
(s07)

(01)
(01)
(01)
(01)
(01)
(02)
(03)

3. Sample(s) description assigned by laboratory:
Test item Sample(s) Combine / Separate sub-sample(s)

(a)
(b)
(c)
(d)
(e)

(aJ

(a)

TEST METHOD
Test item(s)

(s01)
Oexterity of giwe*--
(EN 420:2003 $6.2)
Highest value of four tests :

Performance Level :

Test item(s)

s0r) (s06)

5.0

-:

s07)

9
o

9
o

The report is issued by CTC Shanghai under its General Conditions printed ovcrlcaf. The results shown in tbis report refer only to the sample(s)
tested. Except by special arrangement, thc tcst itcms will not be rctaincd by CTC Shanghai for more than 6 months.
The test report shall not bc rcproduccd, cxcept in full, without the written approval of the testing laboratory.
China National Accreditation Service for Conformity Assessment (CNAS) has accreditcd this laboratory mder the China National Accredilation
Service for Conformity Assessment (CNAS) for specific laboratory activitics as listcd in tbc CNAS directory ofaccredited laboratories. The results
shown in this report were determined by this laboratory in accordance with its terms of accrcditation.

Sizing of glove

@N 420:2003 $6.r)

Test 1

Test 2
Test 3
Test 4

Total
length
(mm)
250
251
250
250

Total
length
(mm)
255
255
255
255

Size Total
Iength
(mm)
260
260
260
260

Size

l0
l0
l0
l0

9

9

9

9

4. Testing result:
4.1 EN 420

NgIfl P Pns F: f'ail



4.2 EN 388

TEST METHOD

(NF EN 388:2004 $6.2)
Sequence

1

2

J

Average (I):

TEST REPORT

Test item(s)
(s01)

Index (I)

Test 1

38.2
39.8
38.6
38.9

8l.l
4

TESTING
CNAS L4577

April26,20ll
Page 315

Nqlqi P: Pas F: Fail

w
Shanghai

CTC Shanghai
5F Annex Dragon Pearl Plaza

2123 Pudong Avenue
Shanghai 200135, P.R, CHINA
ctcshanghai@ctcgroupe.com

l
l

I

I

8.9

5

Test 2
45.4
42.2
40.6
42.8

Lowest average value ( I ) :

Performance Level :

2 i Te r resistance of glove *

| (NF EN 388:2004 96.3)
Lowest value of four tests (N):

, Performance Level :

Puncture resistance ofglove +

(NF EN 388:2004 $6.4)
Lowest value of four tests (N):

Performance Level :

Abrasion resistance ofglove *

(NF EN 388:2004 $6.1)
Lowest value of four tests :

Performance Level :

t 
Refer to the below for details oftbe perfomance level ofglove.

Test Item

lT6[r RCsiila iiai*(NF-EN
Force (N) (minimum)

Resfsfancu(NF'EN58e2004 56:4)*
Force (N) (minimum)

Dexterity(EN 420:2003 $6.2)
Diameter of pin (in mm)

t27.9
J

Table of Performance Level for Glove

20

11.0

2000500

25

25

60

v)

50

50

100

t2

l0

100

8.0

The report is issued by CTC Shanghai under its General Conditions printed overleaf, The results shown in this report refer only to the sample(s)
tested. Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 6 months.
The test report shall not be reproduccd, except in full, without the written approval of the testing laboratory.
China National Accreditation Service for Confomity Assessment (CNAS) has accredited this laboratory under the China National Accreditation
Service for Conformity Assessment (CNAS) for specific laboratory activities as listed in the CNAS directory of accredited laboratories. The results

shown in this reoort were determined bv this laboratory in accordance with its terms of accreditation.

<20

" Performance level 0 means the glove falls below the minimum performance level for the given individual hazard.
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4.3 Azo dyes

TEST METHOD

(E-Nl"l_1_1"6 2 - I : 2 0 0 4 )

TEST-METHOD

.Azo-dyest{rng/kg}*
(EN 14362-2:2004)

TEST REPORT

Test Iteriis" '(s03)

<10.0

TESTING
CNAS L4577

April26,20ll
Page 415

s30

**"-*.Glient***
Requirement

*****x3'0*-*"*
P/F

NoIe[ P: Pass F: Fail

*Test method occording to ENl4362-1:2003, ENl4362-2:2003 or CEN ISO/T517234:2010 or $64 LFGB B 82.02-9:2006. Removal
offat by n-hexane (in case ofleather), lrealment with citric bufer, reductive cleavage with sodium dithionite, exlraclion with elhef
delection by GC/MS and/or HPLC/DAD. (Detection limit; 5 mg/kg)

List of aromatic amines
(Detection limit: 5me,&e)

t'enzlolne
4-Aminodiohenvl
4-Lnloro-u- loluldlne
2-Naohthvlamine
O-Aririnoazotoluene
5-Nitro-O-Toluidine
4-Chloroaniline4-Meth ediamine
4,4'-Di ethane
3,3',-Di

4.4'- ine
P--Cr
4. S-(2-Chloroaniline);, '\- -

A

U
2.4. 5 -Trimethvlaniline
4-Methyl-M-Phenylenediamine

O-Anisidine
4-Aminoazob erzerre

Int results:
(1) s pe;r ar4ine c.omponent <:30 mg/\g: Not detecled. According to t\e anglysis 4s carried o:ut, azo

uhder the ordinahce on commoilitiSs were not detected in thdarticle subriritted.
analvsis result susgests that the article submitted has
ed uhder the ordiiSnce on commoditics.

that due to the error range of the method, these

2003 andEN 14362-2:2003) are performed on the
s shown any forbidden amides with content greater

82.02-9:2006 will be Derformed on the samole.

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this repod refer only to the samplc(s)
tcstcd. Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 6 months.
The test repofi sl,all not be reproduccd, cxccpt in full, without the written approval ofthe testing laboratory.
China National Accreditation Service for Conformity Assessment (CNAS) has accredited this laboratory under tbe China National Accrcditation
Service for Confomity Asscssmcnt (CNAS) for specific laboratory activitics as listed in the CNAS dircctory of accredite d laboratories The results
slrown in this rcpod were determined by this laboratory in accordance with its terms ofaccreditation.

lient
Requirement

TEST METHOD

3 
.i Azo dyes.*'(mglkg)*
1 (EN 14362-1:2004)
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4.4 pH value
According to ENl4l3: 1998

TEST REPORT

Fumarate Content:

TESTING
CNAS L4s77

April26,20ll
Pase 515

NolE P: Pus F: Fqil

<0.1
Note: P:

(CAS:624-49-7)
Method used: eitracted with organic

Remark:
I-aboratoryRepoi.ting T j6i1 = 0.1 mg/kg , ! .r. 1 .. .i.,*!i,;.s.ir.fx,:ir+.1.nr,..:.:ifi::.+.,;..: ,rlfi
Mg/Kg = mllllgram per klloglam .i:i. ... ,

ND : Not detected
Method: Sample was exhacted with organic solvent and analyzed by Gas Chromatograph Mass Spectrometer.

- End of report -

P
t: tau

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sample(s)
tested. Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 6 months.

the China National Accreditation
f accredited laboratories. The results

>3.5&<9.5 : PPPP

4.6 Tin Detection:

TEST METHOD Test Items
Requirement P/F(s02)

(Ed.l) Chapter 6)
ppm) <350 <350 P.'u'


